RTEL INSTRUCTION AND OPERATING INSTRUCTION MANUAL

RTEL SERIES ELECTRIC
TAILGATE SPREADER

SWenson

WWW.SWENSONPRODUCTS.COM 00122-319-00 SEPTEMBER 2009



RTEL INSTRUCTION AND OPERATING INSTRUCTION MANUAL

TABLE OF CONTENTS

Safety Instructions 3-5
Control Electric Specifications & Installation 6
Harness and Wiring Diagram 7-9
Trough mounting instructions 11-18
Spinner Assembly and Installation 19-20
Spinner Spread Pattern Instructions 22-23
Operating Instructions 24-26
Recommended Regular Maintenance 27
Assembly Parts Drawing & Parts List 28-34
Spinner Assembly Parts Drawing & Parts List 35-37
Name Plate Information 38
Warranty 39

WWW.SWENSONPRODUCTS.COM 00122-319-00 SEPTEMBER 2009



RTEL INSTRUCTION AND OPERATING INSTRUCTION MANUAL
SAFETY PRECAUTIONS

The best safety device is a careful operator!

\\\\

7/
)

\\\
\\®\

N

g )
7 /’/
/ .

i

Ll 4ok a

AN
\

A Improper use of this equipment can
result in serious injury. To reduce this
possibility, give complete and undivided
attention to the job at hand, and follow these
safety precautions.

Preparation

Know your controls. Read this instruction
manual. Learn how to stop the equipment
quickly in an emergency.

Do not allow children to operate machine;
nor adults to operate it without proper instruc-

tions.

Keep all individuals not involved in the use
of the equipment a safe distance away.

Operation

Always check area around machine before

operating controls.

This symbol means ATTENTION!

Become Alert!

Your safety is involved!

Please read and understand completely before
operating!

Always wear relatively tight and belted
clothing when operating equipment. Loose
jackets, shirts, sleeves or other loose clothing
should not be worn because of the danger of
catching them in moving parts or controls.

Stop and inspect equipment if unusual move-
ment, sounds or noises are observed. Repair
damage before restarting and operating the
equipment.

Disengage power to all operating equipment:
(1) before leaving operator’s position, (2) before
making any repairs, adjustments, or
cleaning, or (3) when not in use.

Take all possible precautions when leaving the
equipment unattended; shifting the vehicle

out of gear, setting parking brake,

shutting off engine and removing key.

NOTICE:

It is the responsibility of the owner of this spreader to replace any or all safety decals which
become unreadable or otherwise defaced, and to apply the new decals to the spreaderin a
secure manner in the same location as the old decals.

Read and observe all “DANGER” and “CAUTION” safety decals appearing on equipment.

The following safety decals appear in various locations on your equipment. The sizes of the
decals shown in this manual have been reduced in order to save space. Refer to page 4 for
location and size of safety decals on your equipment.

WWW.SWENSONPRODUCTS.COM

00122-319-00 SEPTEMBER 2009



RTEL INSTRUCTION AND OPERATING INSTRUCTION MANUAL

contact with a turning auger.

NOTICE!

Your spreader is equipped with a safety interlock device. This device must be
disconnected before the spreader trough bottom door and the spreader trough top
cover can be opened exposing the auger. This device positively disconnects all
electric power from the auger drive motor to prevent accidental bodily injury due to

A CAUTION

1. KEEP ALL SHIELDS IN PLACE.

2. MAKE CERTAIN EVERYONE 15 CLEAR
BEFORE STARTING MAC HINE OR
MOVING VEHICLE.

. KEEP HANDS, FEET, AND CLOTHING
AWAY FROM ALL POWER DRIVEN PARTS.
! [llHENf‘hl E PTQ, SHUT O HrI:IFhﬂ'uIJLIfr
VALVE, AND SET PARKING
BEFORE LEAVING 15
MAKE SURE ALL M u.«EHI:NT
STOPPED BEFORE SERVICING,
UNCLOGGING, OR CLEANING MACHINE.

5 USE FLASHING LIGHTS WHEN
OPERATING MACHINE,

6. MAKE SURE MACHINE

SUPPORTED WHEN IT |

MOUNTED, DISMOUNTED, i
|F DEFACED - DADER PART MO, 04048 (43 o

This decal appears on the left end,
or the right end of the spreader
trough. It cautions all to observe
general safety procedures when
operating this equipment.

A DANGER

Turn power off before
sanrlcmg or cleaning

This decal appears on the back of the spreader
trough cover plate. It alerts all to the danger of being
caught in the dropout opening or from the top of the
spreader trough where serious personal injury could
result.

WWW.SWENSONPRODUCTS.COM

A DANGER

SERIOUS PERSOMAL INJURY OR DEATH CAN RESULT
IF THE SAFETY INTERLOCK DEVICE - AS INSTALLED ON THIS SPREADER
® |5 ALTERED IN ANY WAY FROM ITS ORIGINAL IMTENT A% SHOWN

® 15 WOT MAINTAINED 50 A% TO OPERATE ACCOADING TO ITS
ORIGINAL INTENT AS SHOWN

ELECTRICAL COUPLING COMMECTED ELECTRICL DOUFLING ho‘l'_mull:nu
TOR COVER | o SOvEn ]
= T 15
e e e — .
wnu-u:.:mu | | v 1]
i T i —
FEHED) |
LATCH FANCLE 1S FULLY CLOSID
LATEH MANDLE CAN BE DREMED
SPREADER WILL OPERATE EPREADER WILL NOT OPERATE
TOP COVER GAMN(T BE OFLNED BT ASWARD TOR COVER CAH B OPEHED REARWARD
AN BOTTOM B0 CANNCT RE OPFMED ARND BOTTOM DOOA CAN BE SPERED

EXFOEING SIHIER

# B

This decal appears on the back of the
spreader cover plate at the right end of
the spreader. It alerts all to the danger
associated with the improper use of
the Safety Interlock Device.

A DANGER

Stay clear while
spinner is turning

o DLFACED - ORDER PART MO RO D D0

This decal appears near the spinner assembly on the
back of the spreader trough cover plate. It alerts all
to the danger of being struck by material being
spread by the spinner assembly which could resultin
serious personal injury.

00122-319-00 SEPTEMBER 2009



RTEL INSTRUCTION AND OPERATING INSTRUCTION MANUAL

SAFETY DECAL LOCATIONS WITH PARTS LIST

LOGO & SERIAL NUMBER DECALS DO NOT APPEAR ON TROUGH

ASSEMBLY BILL OF MATERIAL, INSTEAD THEY APPEAR ON TOP
@ ;ggmgg mR‘ETE&Y#éEOVE LEVEL PACKAGE BILL OF MATERIAL, BUT MUST BE ASSEMBLED @ Q@
AT THIS TROUGH ASSEMBLY LEVEL.
-2 -2

O

LOGO DECAL CENTERED ON
BACK APPROX. AS SHOWN

[ oo oAl o o8 1

]
oy REAR VIEW
Bl o Sonecron  fon e ! D I NOTCH (BELOH WRE) 1N TE 26

(BOTTOM DOOR) IS HINGED DOWN
! SECTION A-A

vl foe O DRIVE END VIEW

SHOWING CHAIN COVER, MOTOR COVER,

& ASSEMBLY HARDWARE

ITEM PRODUCT QTY DESCRIPTION

33 04049-121-00 1 DECAL, DANGER (AUGER) (9 X 2 3/4”)
34 04049-044-00 1 DECAL, DANGER (SPINNER) (9 X 2 3/4”)
35 04049-045-00 1 DECAL, CAUTION (4 1/4 X 4 %)

36 04049-412-00 1 DECAL, SAFETY INTERLOCK ELEC.

WWW.SWENSONPRODUCTS.COM 00122-319-00 SEPTEMBER 2009



-
<
-
Z
<
=
Z
o
-
o
-
14
-
n
=
o
<
[
<
14
w
o
©)
o
Z
<
Z
Q
-
O
2
14
[
2}
=
-
w
-
(14

TEA-0ve

TIA3a5

SIHOLIMS ¥HO0Y % SIVIQ FTALS GONM
(W10L MO ‘LINOYID ¥3IHLF ¥04) SdNY 08

SONILLIS W0 ONILSIX3 0L Nyn13y

"SAONOOIS WYIAIS ¥O4 JAON ISY18, OL LHOWYLS 09 dNLYVLS TYILNI

MOLOW 20 (WNWINIW) dH 2/1 T0¥INOD OL LINJYID HOY3
SONILLAS T SNONNIINOQ e ALNAd
o0 ACLT JOVLIOA ONILYY3d0

YITIOYINOD d33dS F1avidvA Tvnad

SNOILYOII03dS

F3IA" INOH

ol o1
EET)

EEC]

o 71

() vaL A N

HOLO3NNCO TI0ck3H0d NOSHIONY

WL
M otk

EURT
34l 1ddnd

00

SNOILVOI4I03dS NILSAS /M

00-800-£29%0 TINVd TOYLNOD ORILO3 13
NOILLVTIVLSNI ANV

SNOILVYOI4I03dS TOHLNOD J1¥12313

00122-319-00 SEPTEMBER 2009

WWW.SWENSONPRODUCTS.COM



RTEL INSTRUCTION AND OPERATING INSTRUCTION MANUAL

ELECTRIC CONTROL INSTALLATION (continued)

ELECTRIC WIRING HARNESS
04616-118-00

(L00SE)

g /D
2
S =
=
=
2 == =
E &
= = =
2 = =
- _ @
& o LN 11
B = [ ] 2 b
= El =2 = 0
g e %
5 L | =
E 2 =
[a'
g 4 =
) -
OLOW
JOAIANOD
o
29
4
2
' /Lf\\\;‘
o
g
=] we
<2 48
o =]
w S
= =2
o e
g =2
2
28
LLJ o) =
=== ]
W
% J
=] I
(a4 [
=T
=]
] o
=z
iy
T
%] )
% 1
= A
[a Ll
= =]
- ==
=T
]
$OLOK
HOAIANOD

SPEED CONTROLLER

SPEED CONTROLLER

WWW.SWENSONPRODUCTS.COM 00122-319-00 SEPTEMBER 2009



RTEL INSTRUCTION AND OPERATING INSTRUCTION MANUAL

DRIVE END VIEW WIRIN

OPEN DOOR ON SOCKET. e}
COMPLETELY INSERT PLUG.
ALLOW DOOR TO CLOSE
DOWN ON PLUG.

H (2) GROMMETS W/.312 1.D. FURNISHED
IN' DUAL MOTOR CONTROL HARNESS
PACKAGE 404616 118 00

(1) ONLY USED ON THIS ASSEMBLY
DRIVE END VIEW

SHOWING HARNESS CABLE ROUTING

WWW.SWENSONPRODUCTS.COM 00122-319-00 SEPTEMBER 2009



RTEL INSTRUCTION AND OPERATING INSTRUCTION MANUAL

DRIVE END PARTS LIST

ITEM PRODUCT QTY DESCRIPTION

13 CS 04003-806-02 10 NUT, 3/8-16 SERRATED FLANGE ZP
SS 04003-806-12 10 NUT, 3/8-16 SERRATED FLANGE SS

37 04607-027-00 CLAMP, CUSHIONED 1/2” LOOP SS

3
38 CS 04003-001-02 6 BOLT, 1/4-20 X 3/4” HH G5 ZP
SS 04003-001-11 6 BOLT, 1/4-20 X 3/4” HH SS

6

6

1

39 CS 04003-806-05 NUT, 5/16-18 SER FLANGE ZP
SS 04003-806-15 NUT, 5/16-18 SER FLANGE SS
43 04093-035-00 GROMMET, 5/8 ID

WWW.SWENSONPRODUCTS.COM 00122-319-00 SEPTEMBER 2009



RTEL INSTRUCTION AND OPERATING INSTRUCTION MANUAL

WWW.SWENSONPRODUCTS.COM 00122-319-00 SEPTEMBER 2009



RTEL INSTRUCTION AND OPERATING INSTRUCTION MANUAL

INSTALLATION OF SPREADER MODEL RTEL

78”7 INSIDE WIDTH)

ON DUMP BODY WITH 78” INSIDE BODY WIDTH

DANGER

A

SUPPORT SPREADER AND OTHER HEAVY COM-
PONENTS SOLIDLY WHEN POSITIONING FOR
\_ MOUNTING ON TRUCK DUMP BODY. )

. Remove tailgate from dump body. Upper hinge pins
will be used for spreader mounting.

. Position spreader against rear of dump body with
trough lip approximately 1/4”” above dump body

floor. Center spreader side to side. Temporarily clamp
spreader in place.

. Using upper tailgate hinge pins, install furnished upper
hinge brackets into offset hinges on dump body. Select
either 1” or 1 1/4” hole size (depending on hinge pin
diameter) at end of brackets. Cut off unused end if de-
sired. Align hinge brackets squarely with offset hinge
plates on dump body.

. Measure space between hinge brackets and spreader
end plates, and add spacers as necessary (not fur-
nished). Tack weld in place.

. Clamp furnished lower latch pins in dump body
latches. Push pins against end plates of spreader. Mark
required length of pins, remove and saw off excess.
Reposition latch pins in body latches. Tack weld in
place if accessible, or accurately mark location of pins
on end plates for repositioning when welding is acces-
sible.

WWW.SWENSONPRODUCTS.COM

6.

7.

Remove spreader from dump body and finish welding
hinge brackets and lower latch pins in place. (Keep

in mind that spreader replaces tailgate, so it will be
necessary to retain same strength at attachment points
on spreader as attachment points on tailgate.) Remove
all clamps.

Reattach spreader to dump body for spinner installa-
tion.

00122-319-00 SEPTEMBER 2009



RTEL INSTRUCTION AND OPERATING INSTRUCTION MANUAL
INSTALLATION OF SPREADER MODEL RTEL (78” INSIDE WIDTH

ON DUMP BODY WITH 78” INSIDE BODY WIDTH

(4009 <WNQ OL d30Y34dS OMILLY A8 OINMLI0)
HYLI0 NOIYDOT NId HOLV]

Nid HILYT 40 3NFI3INTD
0L AQO8 oHN0 40

_‘!'._[ YR WO¥4 ONVISIC

(Q3IHSINMMI)
o b HOY

I

Nid HOIVT 40 3NMY3INID O

¥0014 A009 diing Smﬁ FONVLSIO
ﬁ // H0014 404 dnng
p/

/Io:og. 410v3448
40 30v4uns 4oL

INIOd JONIH 4008 diWng HLIM SNOITY
LIOVEG 3ONH 05 13M0Vv4G JONIH ¥3ddn
HIANN (0INdNS YITIVISNI) HIDVAS TIVISNI

13¥0ve8 JONIH ¥3ddn

ONT EHOM 0F SH4dY 05T
UNJ 1437 SIHL 1Y NMOHS NOHYRH04NE TV 310N

MIA ONT 1431

(1Mo 1 WL3Q NOWYDOT 335) e
(S530x3 440 SUW S
(SAY1d ONT H3GVIudS 0L 03073 ‘
(QIHSINAMD) NId HOLYT HIMOT l/. dP100-635 - | 10O\ L1067
\\\
//

== J00TS ATO8 ding

TI\J B

o

Tt s P O
SS30¥3 440 1D

== Nled 3ONIH A3ddi ONILSHS

THON 1y 310N 335)
H30¥dS -01-0307I0)
~ (O3HSINYNI) LIN0OVHE FONIH Sdddr

00122-319-00 SEPTEMBER 2009

WWW.SWENSONPRODUCTS.COM



RTEL INSTRUCTION AND OPERATING INSTRUCTION MANUAL

INSTALLATION OF SPREADER MODEL RTEL (78” INSIDE WIDTH

ON DUMP BODY WITH GREATER THAN 78 INSIDE BODY WIDTH
USING WIDTH EXTENDERS

4 N
A DANGER

SUPPORT SPREADER AND OTHER HEAVY COM-
PONENTS SOLIDLY WHEN POSITIONING FOR

\_ MOUNTING ON TRUCK DUMP BODY. )

NOTE: The following instructions apply to spreader installation on a low sided contractor body. If spreader is to be installed on a body
with corner post which are higher than spreader, it will be necessary for installer to improvise additional upper hinge bracket attachment

ironwork.

. Remove tailgate from dump body. Upper hinge pins
will be used for spreader mounting.

. With 1/2” x 17 carriage bolts and flange nuts at-
tach width extenders to ends of spreader. Lefts and
rights have been furnished; use extender at each
end which aligns with all four square holes. allow
to remain loose for STEP 3 below

. Position spreader against rear of dump body with
trough lip approximately 1/4” above dump body
floor. Center spreader side to side. Temporarily
clamp spreader in place. Tighten hardware.

Select end of furnished upper hinge bracket, which
fits existing upper hinge pin, and position within
upper hinge plates on dump body. Butt other end
against extenders. Measure distance from center

of hole in hinge bracket to center of hole in body
hinge. Saw this amount off unused end of hinge
bracket.

. Reinstall sawed-off hinge brackets. With hinge pins
squarely aligned with body hinge plates on dump
body, tack weld in place.

. Align furnished gusset on upper end of each width
extender for additional support. Tack weld in place.
If width extenders must be lengthened at top in
order for hinge brackets to be attached, additional

WWW.SWENSONPRODUCTS.COM

10.

gussets my be added for more upper support. Tack
weld in place.

Position another furnished gusset at lower end of
width extender for addional support. Tack weld in
place. If width extenders must be lengthened at top
in order for hinge brackets to be attached, addi-
tional gussets may be added for more support. Tack
weld in place.

Clamp furnished lower latch pins in dump body
latches. Push pins against end plates of spreader.
Mark required length of pins, remove and saw off
excess. Reposition latch pins in body latches. Tack
weld in place if accessible, or accurately mark loca-
tions of pins on end plates for repositioning when
welding is accessible.

Remove spreader from dump body and finish weld-
ing hinge brackets, gussets and lower latch pins in
place. (Keep in mind that spreader replaces tailgate,
so it will be necessary to retain same strength at
attachment points on spreader as attachment points
on tailgate.) Remove all clamps.

Reattach spreader to dump body for easier spinner
installation.

00122-319-00 SEPTEMBER 2009



RTEL INSTRUCTION AND OPERATING INSTRUCTION MANUAL

INSTALLATION OF MODEL RTEL (78 INSIDE WIDTH)
ON DUMP WITH GREATER THAN 78 INSIDE BODY WIDTH
USING WIDTH EXTENDERS

GUSSET (FURNISHED)

(WELDED TO WIDTH FXTENDER FoR
ADDED SUPPORT AS REGUIRED)
{2) EACH SIDE OF SPREADTR

T UPPER HINGE BRACKET (FURNISHED) ~
~(WELDED TO WINTH EXTENDER)
© L (POSITIONED 70 ALIGN WiTH

~— WIDTH EXTENDER (FURNFSHfD) T .
© DUMP BODY HINGE POINT) (BOLTED 7O SPREADER END PLATES) N}ﬁ
EXISTING UPPER HINGE PIN — w_,:"j{ } - CUT OFF EXQESS JI,_\ _____ _
0T UeeeR e Biacker

S - WIDTH EXTENDER —.
S FURNISHED
e /27 X1 CARRIAGE BOLT & ( )
1/2" HEX FLANGE NUT
(4) EACH END OF SPREADER

(FURNISHED) TOP SURFACE OF —
SPREADER TROUGH \

DUMP BODY FLODR -

. DISTANCF FPOM DUMP BODY HOORT
1O CENTERLINE OF LATCH PIN

: ¢ LATCH PiN ——"]
8o - \ - J (FURNISHED)

p DISTANCE FROM REAR ~—fr-—
/ OF DUMP BODY To
, CENTERLINE OF LATCH Py

- LOWER LATCH PIN (FURN!SHED) LATCH PiN _LOCATION_DETAIL

} WELDED TO SPREADER END PLATES) (DETERMINED. BY FITTING SPREADER T CUMP BODY)
L CUT OFF EXCESS)
e SEE LOCATION DETAIL AT RIGHT)
.
——
LEFT END VIEW

NOTE: ALL INFORMATION SHOWN AT THIS LEFT END
ALSD APPLIES 10 RIGHT Enp

RODUCTS.COM 00122-319-00 SEPTEMBER 2009
WWW.SWENSONP .



RTEL INSTRUCTION AND OPERATING INSTRUCTION MANUAL

INSTALLATION OF SPREADER HEIGHT EXTENSION WELDMENT ON
MODEL RTEL-84 TROUGH (84 INSIDE WIDTH) with INSTALLATION
OF EXTENDED UNIT ON DUMP BODY
(FOR 34” AND 47” UNITS)

4 N
A DANGER

SUPPORT SPREADER AND OTHER HEAVY COM-
PONENTS SOLIDLY WHEN POSITIONING FOR
\_ MOUNTING ON TRUCK DUMP BODY.

J

. Place spreader assembly in upright position in shop
work area. (Having spreader on dump body for instal-
lation of height extension may make installation more
difficult.)

. Position extension weldment on top edge of spreader
through so flat side faces forward. Ends of extension
weldment should be flush with ends of spreader, and
front surfaces of weldment should be flush with front
edges of spreader end plates. Clamp in place

. Position furnished vertical brace tubes against each
end of spreader, and butt up against underside of
protruding flange at top of extension weldment. For
a tight fit against back of dump body, utilize brace
tubes to align extension weldment with front edges of
spreader end plates. Clamp in place

. Tack weld extension weldment and vertical brace
tubes to spreader.

. At this point some consideration might be given to the
next step. If the spreader is going to be immediately
installed on a dump body, finish welding would not be
necessary until spreader mounting components have
been positioned and finalized. if spreader is not going
to be immediately installed on a dump body, then Step
#6 may be incorporated.

. Finish welding all added components to spreader. To
reduce corrosion at joints, and especially at lapped
joints, it is recommended that all welds be continuous
and approximately equal to thinnest material in joint.

. Remove tailgate from dump body. Upper hinge pins
will be used for spreader mounting.

. Position spreader against rear of dump body with
trough lip approximately 1/4” above dump body
floor. Center spreader ide to side. Temporarily clamp
spreader in place.

WWW.SWENSONPRODUCTS.COM

10.

I1.

12.

13.

Using upper tailgate hinge pins, install furnished up-
per hinge brackets into offset hinges on dump body.
Select hole size at end of brackets which fits exist-
ing hinge pin, and align squarely within offset hinge
plates. Hinge brackets should lap ends of extension
weldment.

Measure space between hinge brackets and ends of
extension weldment, and add spacers as necessary
(not furnished). Tack weld in place.

Clamp furnished lower latch pins in dump body
latches. Push pins against vertical brace tubes. Notch
or cut off ends of vertical brace tubes so pins may
butt against spreader end plates. Mark required length
of pins, remove and saw off excess. Reposition pins
in body latches. Tack weld in place if accessible, or
accurately mark location of pins on end plates for
repositioning when welding is accessible.

Remove spreader from dump body and finish welding
hinge brackets and lower latch pins. (Keep in mind
that the spreader replaces tailgate, so it will be neces-
sary to retain same strength at attachment points on
spreader as attachments points on tailgate.) Also finish
welding extension weldment and verticle tubes if not
already done. Remove all clamps.

Reattach spreader to dump body for spinner assembly
installation.

00122-319-00 SEPTEMBER 2009



-
<
-
Z
<
=
Z
o
-
o
-
14
-
n
=
o
<
g
14
w
o
©)
o
Z
<
Z
Q
-
O
2
14
[
2}
=
-
-
(14

INSTALLATION OF SPREADER HEIGHT EXTENSION WELDMENT ON

MODEL RTEL (84 INSIDE WIDTH)
with INSTALLATION OF EXTENDED UNIT ON DUMP BODY

mEZa O34 QWY SOV 40 339 gy
0321 T3 HLOONS 38 01 50734 T e

TYRINIK Fuy
0 NOLMOLSIO Oy 39vduwi
3801 36N0300%d 9NI0TIM

5

d JY3HM
it Of Wno3
215 0vi8 0w

JMIOF 8 T3 153
ATIRIXONda 39 01

o

L Sk
SINTWIRM AIQTIM SNONNIINGD 38
OL GIONILNE I INGROT3M WIng0 il

S3ON 9RaTIE -

NIOHS S LND- 2

3HL "S3504uNd INLYELSAT 04
SLINN 3
JIBVINAY 3uY SHOISNALKT 1HORH

10N

N3 TH 0L SHiddv o5y
N3 1437 SIHL 1Y NMOHS NOILYWYO4 Ty

Q307IM WIHM

L0ddNS Nig HOLYT TNOILOGY
U0d (S50 A1) Nid HOLYT
0L 38N11 30vHE WAL ON3IX3-

W0 NOWVIOT N A7
Nid HIYT 40 I8Ny 1001

.IVT A0 KNG 30 S WHA TNYIS0
M‘[.I\ PR ey B (G TS

(= .\J Hid LY
[ ]
1 Tt ——
I % 1
!

tl

[

| Nl HOIYT 40 NryIINID 01
;_ 40014 008 i) (.E: JONYESI]
iy

40 IS do) - R

revcanae S
el N et ﬁ
r/ 4 i A0 ding
HONOML &Dé%/ )
ﬁ y % f ENC
g

S JBOL 30vE WY

|

310N

MIA ONT {97

|..s\l§m.c|9;...,ﬂgﬂ,9u
(MO138 V130 ~.

MOLYOOT 335) ey
(QIHSINEN L) Md HaLy] -

Lo

=S|

1l fow

= JONYTS OHIONYLONd
i

— H001J 108 g0
GERS T

Ny, 301 20wi8
e W

AG08 30 ¥V3Y HIm
HIW HSOTS 38 1SAn
NOISWILX3 [HOI3H 40
JOVNG INOYUA Qi
‘53611 30vHE WOILYIA v/ —
NOSNILKI (HIIBH — i

IDOVYE JONH ¥3ddn

(QHSINENY) N
RN NOISNIEXT (HOIZH —

(M09 30MH AQO8 dHNT HM
134048 IONIH ¥3ddn 10 INIBNOTY mot
(Q3NGdNS WITTLSMY) QIMNOTY 57 HA0YS

SSINT 440 1nY Wi

430
JI0H L #/1 10 119)
Aazm_z%b@_uém&zf5&%-.

00122-319-00 SEPTEMBER 2009

WWW.SWENSONPRODUCTS.COM



RTEL INSTRUCTION AND OPERATING INSTRUCTION MANUAL

SPREADER ATTACHMENT & RTEL HEIGHT EXTENSIONS

/3 7 1 8 2
) NI B i s
[} < = m o ]
4 5\
\ A B o - m ol B B
| E—— B - Eo——
T~ s
!
. 00 Hw
a 34" EXTENSION HEIGHT 3
0 9
n 2:\001711\00111 =385 ~DORTPD o0 E“"
47" EXTENSION HEIGHT
Item Part Number Qty. Description
1 00111-399-00 1 Extension, L.H. Farmed (Carbon Steel)
00111-399-01 1 Extension, 1.H. Formed (Stainless Steel)
2 00112-080-00 1 Extension, R.H. Formed (Carbon Steef)
00112-020-01 1 Extension, R.H. Formed (Stainless Steel)
3 00111-400-00 2 Bracket, Hinge
4 00106-565-00 2 Pin, Lower Latch
5 00111-682-00 4 Plate, Gusset (Carbon Steel)
‘ 00111-682-01 4 Plate, Gusset (Stainless Steel)
6 > 8 Bolt, 1/2°-13 x 1" Carriage (Short Neck)
7 * 8 Nut, 1/2"-13 Serrated Flange
8 00116-904-01 1 Weldment, Extension RTJ-34 (Carbon Steel)
00116-904-03 1 Weldment, Extension RTJ-34 (Stainless Sieel)
g 00116-904-G2 1 Weldment, Extension RTJ-47 (Carbon Steel)
00116-004-04 1 Weldment, Extension RTJ-47 (Stainless Steel)
10 00116-898-03 2 Tube, Extender (Carbon)
00116-898-08 2 Tube, Extender (Stainless Steel)

WWW.SWENSONPRODUCTS.COM 00122-319-00 SEPTEMBER 2009



RTEL INSTRUCTION AND OPERATING INSTRUCTION MANUAL

SUPPORT SPINNER ASSEMBLY SOLIDLY WHEN
A DANGER MOUNTING ON SPREADER.

SPINNER ASSEMBLY PROCEDURE:

1. Attach spinner disc to hub with 5/16” x 1 1/2” bolts, flatwashers and flange nuts.
2. Apply anti-seize compound to spinner motor shaft.
3. Mount spinner disc/hub assembly on spinner motor shaft.

4. Secure disc/hub assembly to motor shaft with proper size hardware (provided). Bolt should
engage threads in motor shaft a minimum of 3/8” when bolt is tight.

5. While holding lock collar in middle notch of spinner extension mounting bracket, slide
spinner hinge rod through both the mounting bracket and lock collar.

6. Pin spinner cariage bracket to the trough and bottom door. Insert lynch pins

MOUNTING PROCEDURES:
TRUCK SHOULD BE ON LEVEL SURFACE.
1. Install spinner assembly on spreader by sliding the hinge rod into the mounting tabs on
bottom door. Insert (2) keeper pins into hinge rod. Center and lock spinner assembly

between mounting tabs.

2. Raise and lower dump body to check spinner ground clearances. Adjust
spinner height if needed. Repeat step if adjustments are made.

WWW.SWENSONPRODUCTS.COM 00122-319-00 SEPTEMBER 2009



V=V NOILO3S
NHOO Q3oNIH I Qog noLLog) T
9z WAL N3HM (3¥IM MOT38) HOLON NI TR zozw%wﬁé TIVISNI
13S0 Nolwsod T 34l 03 34 ON38 HOLON S TIA I3 \\

00122-319-00 SEPTEMBER 2009

3: ° o

NMOHS SY “X0dddY %0ve
NO G343IN30 T¥230 0901

Lo

P
92# WAL NI ONIN3AO
@ g & & ”Q 3A08Y ATLOHIQ NOILISOd W

-
<
-
Z
<
=
Z
o
-
o
-
14
-
n
=
o
<
[
<
14
w
o
©)
(@]
Z
<
Z
Q
-
O
2
14
[
2}
=
-
w
-
(14

WWW.SWENSONPRODUCTS.COM



RTEL INSTRUCTION AND OPERATING INSTRUCTION MANUAL

WWW.SWENSONPRODUCTS.COM 00122-319-00 SEPTEMBER 2009



RTEL INSTRUCTION AND OPERATING INSTRUCTION MANUAL

ADJUSTING SPINNER FOR DESIRED SPREAD PATTERN

A DANGER!

Serious personal injury can result from being
caught in a turning spinner. Stay clear and keep
all others clear when spinner is turning.

Serious personal injury can result if hit by flying
particles being thrown by a turning spinner.

Stand back, and keep all others back at least 50
feet while spinner is turning. DO NOT ASSUME
that particles cannot be thrown by a turning
spinner just because material is not being
dropped onto the spinner; particles that have been
sticking to the spinner may suddenly come loose
and be thrown causing possible injury.

In general, for the most commonly desired spread pat-
terns, the material drop zone should be over
forward half and within cutside edge of disc. See
below and next page. Adjusting the specific location
where material falls on the forward half of the spinner
disc is very important. This allows the greatest portion
of the material to be placed cn the road
surface in the three most commonly desired locations:
1. To the left of the vehicle. 2. To the left and rear of
the vehicle. 3. To the rear and right of the vehicle.

The spinner shield which is positioned approximately
at the right forward quadrant of the spinner disc, is
intended to restrict “stray” material to the spinner area
and to aid in a more defined spread pattern.

MATERIAL DISCHARGE OPENING —/ :

iN TROUGH BOTIOM

TRUCK DIRECTION

Once the desired spread pattern has been obtained,
increasing the spinner speed by opening the spinner
control knob will give a wider spread pattern, and
closing the spinner control knob will give a narrower
spread pattern.

it should be noted that the spread pattern width will
vary as the dump body is raised and lowered during
spreading operations. This is due to the spinner be-
coming closer to the road surface as the body is raised,
and farther away from the road surface as the body is
lowered. A higher spinner assembly above the road
surface wilt give a wider spread pattern, and a lower
spinner assembly above the road surface will give a
narrower spread pattern. When establishing spread
pattern width, raise the body to the dump angle nor-
mally used during spreading operations, and have

the spinner control knob at the setting normally used
during spreading operations.

Slding the spinner to intermediate positions from those
shown below and on the following page will give varia-
tions of spread patterns to those shown. After estab-
lishing the desired spread pattern, it is suggested that
the spinner position on the hinge rod, the dump body
angle, and the valve spinner control setting be recorded
for future use.

IMPORTANT! After making final adjustments, the spin-
ner assembly must always be locked in position using
the provided locking mechanism.

£ 1

1[ SFREADER TROUGH l

IMPORTANT!

AFTER MAKING FINAL ADJUSTMENTS,
SPINNER MUST ALWAYS BE LOCKED
N POSITION USING PROVIDED
EOCKING MECHANISM

i

REAR VIEW OF SPREADER

SPINNER ROTATION
—

MATERIAL
DROP ZONE

«
2:\0011 F\DO? 11359 -DOKTJED

WWW.SWENSONPRODUCTS.COM

TOP VIEW OF SPINNER

BULK OF MATERIAL IS SPREAD TO LEFT SIDE OF TRUCK WHEN
SPINNER IS SLID TO FAR LEFT POSITION (AS SHOWN ABOVE).
(DROP ZONE 1S OVER RIGHT—FORWARD AREA OF SPINNER DISC}

SPREAD PATTERN RESULTING FROM
SPINNER IN FAR LEFT FPOSITION

00122-319-00

SEPTEMBER 2009



RTEL INSTRUCTION AND OPERATING INSTRUCTION MANUAL

Spread pattern adjustment, cont'd

= 1
‘[ SPREADER TROUGH Jl
T :”3

IMPORTANT!

AFTER MAKING FINAL ADJUSTMENTS,
SPINNER MUST ALWAYS BE LOCKED
IN POSITION USING PROVIDED

LOCKING MECHANISM

REAR VIEW OF SPREADER

=

MATERIAL DISCHARGE OPENING —
IN TROUGH BOTTOM

SPINNER ROTATICN

MATERIAL
DROP ZONE

TRUCK DIRECTION. 4 TOP VIEW OF SPINNER

BULK OF MATERIAL IS SPREAD TO LEFT SiDE AND TO REAR OF TRUCK
WHEN SPINNER IS SLID TO CENTER POSITION (AS SHOWN ABOVE).
(DROP ZONE IS OVER CENTER—FORWARD AREA OF SPINNER DISC)

SPREAD PATTERN RESULTING FROM
SPINNER IN CENTER POSITION

T 1
l SPREADER TROUGH l
g F
MATERIAL DISCHARGE OPENING —/ ’ IMPORTANT!
IN TROUGH BOTTOM

AFTER MAKING FINAL ADJUSTMENTS,
SPINNER MUST ALWAYS BE LOCKED
IN POSITION USING FPROVIDED

\D,—__A LOCKING MECHANISM

REAR VIEW Of SPREADER

SPINNER ROTATION

P o
MATERIAL

DROP ZOW

TRUCK DIRECTION

TOP VIEW QF SPINNER

BULK OF MATERIAL IS SPREAD AROUND TO REAR AND TO RIGHT

SIDE OF TRUCK WHEN SPINNER IS SLID TO FAR RIGHT POSITION
EAS SHOWN ABOVE

DROP ZONE IS OVER LEFT—FORWARD AREA OF SPINNER DISC)

SPREAD PATTERN RESULTING FROM
SPINNER IN FAR RIGHT POSITION

WWW.SWENSONPRODUCTS.COM

00122-319-00 SEPTEMBER 2009



RTEL INSTRUCTION AND OPERATING INSTRUCTION MANUAL

OPERATING INSTRUCTIONS

A DANGER

1. WHEN STARTING UP NEW EQUIPMENT, BE SURE EVERYONE IS STANDING CLEAR, WATCH
FORANYTHING THAT MAY REQUIRE SHUTTING SYSTEM DOWN. EQUIPMENT MUST BE
STARTED UP SLOWLY AND WATCHED FROM A SAFE DISTANCE. WATCH FORANYTHING THAT
MAY BE HITTING SOMETHING THAT IT SHOULD NOT BE HITTING, AND LISTEN FOR SOUNDS
THAT AREABNORMAL. CORRECTANYTHING THAT ISABNORMAL BEFORE CONTINUING USE
OF THE EQUIPMENT.

2. BEFOREINSTALLATION, MAINTENANCE, CLEANING, OR REMOVAL OF SPREADER, ALL
ELECTRICAL CONNECTIONS MUST BE DISCONNECTED

INITIAL START UP:

This spreader is equipped with a elctrical safety interlock device designed to interrupt electrical flow to the auger
motor when disconnected. The spreader is shipped with the interlock device in the disconnected position and
must be connected for operating the spreader.

1. Connect electrical harnesses to safety interlock, spreader and spinner.

2. Keep auger and spinner knobs on controller to zero position.
3. Push power switch to “ON” position.

4. Examine auger and spinner to see if they are functioning properly. (They will be operating slowly.)
(Left hand mounted spinner should turn in CCW rotation as viewed from above spinner.,
Auger should turn in direction which makes auger fliting appear to move towards trough dropout opening.)

5. Open control knobs to other positions and check to see if spinner and auger operate faster as knobs are
opened, and slower as knobs are closed.

6. Open knobs to other positions and check to see if spinner and auger operate faster as knobs are adjusted.

7. Shut power switch to off

WWW.SWENSONPRODUCTS.COM 00122-319-00 SEPTEMBER 2009



RTEL INSTRUCTION AND OPERATING INSTRUCTION MANUAL

PREPARING SPREADER FOR USE:

1. Position spreader cover plate vertically and secure with latches.

2. With dump body empty, unlatch dump body tailgate from bottom and open as wide as possible
but not bearing against cover plate, set the stop (or spread) chains.

3. Loosen spinner lock and slide spinner assembly to far left and retighten lock. (Position
for spreading three or four lane highway from right lane.)

4. Put spreading material in dump body and raise dump body to fill spreader trough.

5. Lower dump body to safe position.

6. Press controller power switch to “ON” position. Spread small amount of
material to determine placement of material at various spinner and auger speeds with spinner in this far left
position.

7. Press controller switch to “OFF” position and shut off truck engine.

8. Loosen spinner lock and slide spinner assembly to far right and retighten lock. (Position for

spreading behind truck and to extreme right covering up to four lanes from left lane.)
9. Start truck engine.
10. Press controller switch to “ON” position. Spread small amount of material to determine
placement of material at various spinner and auger speeds with spinner in this
far right position.

11. It should now be visible that various spread patterns may be obtained by placing spinner at various
positions from left to right, and by changing spinner speeds on valve.

OPERATING SPREADER:

1. For operating electrical system, follow same procedures as for preparing spreader for use.

2. Any speed knob setting changes may be made while truck is in motion.

3. Spinner and auger may be stopped at the same time, without changing their valve settings, by
pressing power switch to “OFF” position.

4. For normal use of dump truck, cover plate may be laid flat over spreader trough and locked in place.
Dump body tailgate may be opened from top or bottom.

5. When using truck for normal hauling and dumping, it is recommended that electrical safety interlock be
disconnected. Push dust cap onto disconnect.

6. Refer to safety interlock danger decal on trough cover plate for proper use of safety interlock.

7. To avoid spinner damage, spinner may be removed when truck is used for extensive hauling. Protect

electric disconnects with appropriate plugs and caps.

WWW.SWENSONPRODUCTS.COM 00122-319-00 SEPTEMBER 2009



RTEL INSTRUCTION AND OPERATING INSTRUCTION MANUAL

NOTE:

If remaining load in dump body is to be unloaded with the spreader attached to the dump body,

disconnect the electrical harness. This will allow the spreader to swing away from the back of
the dump body as body is raised.

WWW.SWENSONPRODUCTS.COM 00122-319-00 SEPTEMBER 2009



RTEL INSTRUCTION AND OPERATING INSTRUCTION MANUAL

RECOMMENDED REGULAR MAINTENANCE

A DANGER

SERIOUS PERSONAL INJURY CAN RESULT FROM BEING CAUGHT IN ATURNING AUGER, ATURNING
SPINNER, OR OTHER OPERATING TRUCK EQUIPMENT. BEFORE PERFORMING MAINTENANCE
OPERATIONS, PARK VEHICLE ON LEVEL GROUND. SET PARKING BRAKE, SHUT OFF ALL POWER,
AND SHUT OFF TRUCK ENGINE. ALWAYS REPLACE SHIELDS AND COVERS WHEN MAINTENANCE IS
COMPLETE.

1. Clean electrical plugs before taking apart or connecting.

2. Protect electrical plugs while in use and after taking apart with dust caps
or other suitable protection.

3. Auger bearing requires periodic greasing every 15 hours of use and more
fre quent greasing during periods of greater use.

4. Greasing spinner hinge rod at support pivot points is suggested.
5. Hosing down and cleaning spreader after each use, and repainting or oiling after
each season will greatly prolong spreader life. To open bottom door and top cover,

disconnect electrical safety interlock and pivot around to end of spreader.

6. Spreader trough should be completely emptied after each use during severe cold
weather to prevent material from freezing around auger.

WWW.SWENSONPRODUCTS.COM 00122-319-00 SEPTEMBER 2009



RTEL INSTRUCTION AND OPERATING INSTRUCTION MANUAL

P4
RTs L IST/N
G

WWW.SWENSONPRODUCTS.COM 00122-319-00 SEPTEMBER 2009



RTEL INSTRUCTION AND OPERATING INSTRUCTION MANUAL

f
i,

FRONT VIEW SHOWN

SENSSNSERSEREEENS

ITEM #24 SHOWN IN PLACE. FOR DRIVE ASSEMBLY,
/SEE TOP-DRIVE END VIEW BELOW.
q
H
e
—Ud]

WWW.SWENSONPRODUCTS.COM 00122-319-00 SEPTEMBER 2009



RTEL INSTRUCTION AND OPERATING INSTRUCTION MANUAL

FRONT VIEW PARTS LISTING

ITEM PART NUMBER | QTY |[DESCRIPTION
1 CS 00122-293-01 1 WELD, TROUGH, 10 GA CS 78”
S2 00122-293-02 |1 WELD, TROUGH, 10 GA S2 78”
CS /D [00122-293-03 1 WELD, TROUGH, 10 GA CS 78” CENTER DROP
S2C/D [00122-293-04 |1 WELD, TROUGH, 10 GA S2 78” CENTER DROP
CS 00122-295-05 1 WELD, TROUGH, 10 GA CS 84”
S2 00122-293-06 |1 WELD, TROUGH, 10 GA S2 84”
CS C/D [00122-293-07 |1 WELD, TROUGH, 10 GA CD 84” CENTER DROP
S2 00122-293-08 |1 WELD, TROUGH, 10 GA S2 84” CENTER DROP
10 00111-386-00 1 WELD, AUGER, RTJ (FOR 78” SPREADER)
C/D [00117-012-00 1 WELD, AUGER, RTJ CENTER DROP ( FOR 78”)
001116-154-00 |1 WELD, AUGER, RTJ-XL (FOR 84” SPREADER)
C/D [00119-056-00 1 WELD, AUGER, RTJ-XL CENTER DROP ( FOR 84”)
30 C/D [00122-304-01 1 COVER, ANTI-FLOW 10 GA CS CENTER DROP
C/D [00122-304-03 1 COVER, ANTI FLOW 10 GA S2 CENTER DROP
00122-304-06 |1 COVER, ANTI-FLOW 10 GA CS LEFT
00122-304-08 |1 COVER, ANTI-FLOW 10 GA S2 LEFT
31 04011-001-02 |2 KEEPER, HAIRPIN LARGE CS
04011-001-04 |2 KEEPER, HAIRPIN LARGE SS

WWW.SWENSONPRODUCTS.COM

00122-319-00 SEPTEMBER 2009




-
<
-
Z
<
=
Z
o
-
o
-
14
-
n
=
o
<
[
<
14
w
o
©)
o
Z
<
Z
Q
-
O
2
14
[
2}
=
-
w
-
(14

NMOG G3ONIH I (4000 NOLLOB)
92# WAL N3HW (34l MOT38) HOLON NI

ETEEN \

ONIddHS ¥04

ATBNISSY HONOYL OL 34NDJ3S

YOLOINNGO 40 AN
NO 9M1d/dvd TIVLSNI

0318N3SSY 38 LS LN
dOL NO ¥v3ddY A3HL Q@
HONOML NO ¥¥3dd¥ LON

NAOHS MHIA dVHY

9z WL NI ONIN3JO
3A08Y A1L034I0 NOLLISOd

&

00122-319-00 SEPTEMBER 2009

WWW.SWENSONPRODUCTS.COM



RTEL INSTRUCTION AND OPERATING INSTRUCTION MANUAL

REAR VIEW PARTS LIST
ITEM PART NUMBER QTY. |DESCRIPTIONS
1 SEE FRONT VIEW PARTS LISTING
6 04003-190-01 5 SCREW, M8-1.25 X 20 SCH SS
8 CS 04003-003-03 4 BOLT, 3/8-16 X 1” HH ZP
SS 04003-003-20 4 BOLT, 3/8-16 X 1” HH SS
13 CS 04003-806-02 10 NUT, 3/8-16 SERRATED FLANGE ZP
SS 04003-806-12 10 NUT, 3/8-16 SERRATED FLANGE SS
20 CS 04003-804-02 6 LOCKNUT, 3/8-16 N1 CS
SS 04003-804-08 6 LOCKNUT, 3/8-16 N1 SS
25 CS 04003-033-01 4 BOLT, 3/8-16 X 3/4” CA G5 ZP
SS 04003-033-12 4 BOLT, 3/8-16 X 3/4” CA G5 SS
26 CS 00122-300-01 1 WELD, BOTTOM DOOR, 10 GA CS (78” SPREADER)
S2 00122-300-02 1 WELD, BOTTOM DOOR, 10 GA S2 (78” SPREADER)
CS C/D |00122-300-03 1 WELD, BOTTOM DOOR, 10 GA CS CENTER DROP (78”)
S2 C/D |00122-300-04 1 WELD BOTTOM DOOR, 10 GA S2 CENTER DROP (78”)
CS 00122-300-05 1 WELD, BOTTOM DOOR10 GA CS (84” SPREADER)
S2 00122-300-06 1 WELD BOTTOM DOOR, 10 GA S2 (84” SPREADER)
CS 00122-300-07 1 WELD, BOTTOM DOOR, 10 GA CS CENTER DROP (84°)
S2 99122-300-08 1 WELD, BOTTOM DOOR, 10 GA S2 CENTER DROP (84”)
27 CS 00119-664-01 2 LATCH, BOTTOM DOOR, CS
SS 00119-664-02 2 LATCH, BOTTOM DOOR, SS
28 CS 04003-807-12 2 LOCKNUT, 5/8-11 TOP LOCK ZP
SS 04003-807-22 2 LOCKNUT, 5/8-11 TOP LOCK SS
28 CS 04003-003-08 2 BOLT, 3/8-16 X 2 1/2” HH G5 ZP
SS 04003-003-21 2 BOLT, 3/8-16 X 2 1/2” HH SS
32 CS 00122-309-01 1 COVER, MOTOR, 10 GA CS
S2 00122-309-03 1 COVER, MOTOR , 10 GA S2
33 04049-121-00 1 DECAL, DANGER (AUGER) (9 X 2 3/4”)
34 04049-044-00 1 DECAL, DANGER (SPINNER)
36 04049-412-00 1 DECAL, SAFETY INTERLOCK ELECTRIC
38 CS 04003-001-02 6 BOLT, 1/4-20 X 3/4” HH G5 ZP
SS 04003-001-11 6 BOLT, 1/4-20 X 3/4” HH G5 SS
39 CS 04003-806-05 6 NUT, 1/4-20 SERRATED FLANGE ZP
SS 04003-806-15 6 NUT, 1/4-20 SERRATED FLANGE SS
40 CS 04003-032-05 2 BOLT, 5/16-18 X 3/4” CA G5 ZP
SS 04003-032-06 2 BOLT, 5/16-18 X 3/4” CA G5 SS
41 CS 04003-806-01 2 NUT, 5/16-18 SERRATED FLANGE ZP
SS 04003-806-13 2 NUT, 5/16-18 SERRATED FLANGE SS
44 04607-032-00 3 CLAMP, 5/8” CUSHIONED

WWW.SWENSONPRODUCTS.COM

00122-319-00 SEPTEMBER 2009




RTEL INSTRUCTION AND OPERATING INSTRUCTION MANUAL
END PLATE VIEW

G

GREASE FITTING AIMS AS SHOWN;
TIGHTEN SETSCREWS

IDLER END VIEW

04
—
O
© O
\\
OPEN DOOR ON SOCKET. o <
COMPLETELY INSERT PLUG.
ALLOW DOOR TO CLOSE i
DOWN ON PLUG.
[~ ] \
AR .

POSITION WIRES IN NOTCH
ON ITEN #24 DRIVE END VIEW

SHOWING CHAIN COVER, MOTOR COVER,
& ASSEMBLY HARDWARE

(2) GROMMETS W/.312 1.D. FURNISHED
IN'DUAL MOTOR CONTROL HARNESS
PACKAGE #04616 118 00

(1) ONLY USED ON THIS ASSEMBLY
DRIVE END VIEW

SHOWING HARNESS CABLE ROUTING

WWW.SWENSONPRODUCTS.COM 00122-319-00 SEPTEMBER 2009



RTEL INSTRUCTION AND OPERATING INSTRUCTION MANUAL

PARTS LIST CONT’D

ITEM PART NUMBER QTY DESCRIPTION
11 04080-005-00 2 BEARING, 1 1/4”
12 CS 04003-003-04 4 BOLT, 3/8-16 Z 1 1/4” HH G5 ZP
SS 04003-003-26 4 BOLT, 3/8-16 X 1 1/4” HH SS
13 CS 04003-806-02 9 NUT, 3/8-16 SER FLANGE ZP
SS 04003-806-12 9 NUT, 3/8-16 SER FLANGE SS
24 CS 00122-305-01 1 WELD, CHAIN COVER, 10 GA CS
S2 00122-305-03 1 WELD, CHAIN COVER, 10 GA S2
25 CS 04003-033-01 3 BOLT, 3/8-16 X 3/4” CA G5 ZP
SS 04003-033-12 3 BOLT, 3/8-16 X 3/4” CA SS
32 CS 00122-309-01 1 COVER, MOTOR, 10 GA CS
S2 00122-309-03 1 COVER, MOTOR , 10 GA S2
35 04049-045-00 1 DECAL, CAUTION (4 1/4 X 4 )
37 04607-027-00 3 CLAMP, CUSHIONED 1/2” SS
38 CS 04003-001-02 6 BOLT, 1/4-20 X 3/4” HH G5 ZP
SS 04003-001-11 6 BOLT, 1/4-20 X 3/4” HH G5 SS
43 04093-035-00 1 GROMMET, 5/8” ID
NS 04150-050-00 1 MOTOR, CONVEYOR, 12V 1/2 HP

WWW.SWENSONPRODUCTS.COM

00122-319-00 SEPTEMBER 2009




RTEL INSTRUCTION AND OPERATING INSTRUCTION MANUAL

WWW.SWENSONPRODUCTS.COM 00122-319-00 SEPTEMBER 2009



RTEL INSTRUCTION AND OPERATING INSTRUCTION MANUAL

CARRIAGE MOUNTING EXPLODED VIEW

0 - ‘
; 16
L 18
' ﬂ\\{?jﬂ ) *H}/
ETY—
| ] sl
- ‘(K ;i;i», i~ 19
[]‘ T
15 14 | T B
5 | >\4
|
= |g
13 /: n \ m rj
|
| |
ﬂ% 12
9

WWW.SWENSONPRODUCTS.COM

00122-319-00 SEPTEMBER 2009



RTEL INSTRUCTION AND OPERATING INSTRUCTION MANUAL

FRONT MOUNTED SPINNER
ASSEMBLY PARTS LIST

RRIAGE

ITEM PRODUCT QTY DESCRIPTION

1 00109-374-00 2 ROD, HINGE, S3

2 04014-201-01 4 PIN, LYNCH

3 00119-538-02 1 ROD, CARRIAGE SUPPORT S3

4 04001-001-01 1 COLLAR, SET 17

5 CS 00122-251-01 1 WELD, SPINNER FRAME 10G CS
SS 00122-335-03 1 WELD, SPINNER FRAME 10G SS

6 CS 00122-291-01 1 WELD, SPINNER CARRIAGE, 10 G CS
SS 00122-291-03 1 WELD, SPINNER CARRIAGE, 10G SS

7 04622-079-00 1 DISC, POLY 18” 1.62 BORE CCW

8 CS 00122-256-01 1 WELD, SPINNER HUB CS

9 04150-051-00 1 MOTOR, SPINNER

10 04011-001-04 1 KEEPER, HAIRPIN LARGE, SS

11 04003-003-26 4 BOLT, 3/8-16 X 1 1/4” HH SS

12 04004-002-20 4 FLAT WASHER, 3/8” U.S.S. SS

13 04003-806-12 4 NUT, 3/8-16 SER FLANGE SS

14 04003-002-26 4 BOLT 5/16-18 X 1/1/4” HH SS

15 04004-002-25 5 FLAT WASHER 5/16 U.S.S. SS

16 04003-806-13 5 NUT 5/16-18 SER FLANGE SS

17 04003-187-03 1 BOLT, M6-1.0 X 40 mm HH SS

18 04003-818-01 1 LOCKNUT, M6-1.0 TOP LOCK SS

19 00106-314-00 1 LOCK, SPINNER, S3

NS 04003-002-21 1 BOLT 5/16-18 1 1/2” HH SS

WWW.SWENSONPRODUCTS.COM

00122-319-00 SEPTEMBER 2009




RTEL INSTRUCTION AND OPERATING INSTRUCTION MANUAL

NAME PLATE INFORMATION

® When ordering parts or requesting information or assistance, always include
the information listed below.

® The Model Number and Serial Number for the Spreader are shown on the name
plate.

® The space below is provided as a convenient place to record these numbers;
just fill in the blanks.

MODEL NUMBER

SERIAL NUMBER

DATE PURCHASED

DEALER PURCHASED FROM

DEALER’S SERVICE
DEPARTMENT PHONE NUMBER

EXPLANATION OF SERIAL NUMBER DECAL

Swenson Spreader LLC.

swensnn 127 Walnut Street

PATENT NUMBERS WHICH APPLY Lindenwood, IL 61049
TO CERTAIN DESIGN FEATURES (888) 825-7323
ON THIS SPREADER May be covered by one or more of these patents:

3189355 3332691 3510066 3851804 5669531 o
Description:
P,TA, S--83, ------ Serial Number:
t Part Number: 00002-463-01 0106-1323

(P) PACKAGE —8 ———————— ‘
(TA) TAILGATE ASSEMBLY

(S——) MODEL ("S” SERIES)
[REMAINING TWO LETTERS
DESIGNATE MODEL TYPE]

(S3) 304 STAINLESS STEEL
(BLANK) CARBON STEEL

(—————— ) SPL—SPECIAL

[OTHER LETTERS DESIGNATE
CUSTOMER, OR ADDITIONAL (1323) REGISTER SEQUENCE NUMBER

SPREADER FEATURES] FOR YEAR

(01) MONTH BUILT (JANUARY)

(06) YEAR BUILT (2006)

(00002—-463) "S” SERIES DESIGNATION —

(01) REGISTER SEQUENCE NUMBER
FOR THIS SPECIFIC PACKAGE

S:\00111\00111-389—00RTJPD

CALL YOUR AUTHORIZED SWENSON SPREADER DEALER FOR PARTS AND SERVICE
SWENSON SPREADER (815) 393-4455
TOLL FREE (888) 825-7323
FAX (866) 310-0300
email: swensonsales@swensonproducts.com

WWW.SWENSONPRODUCTS.COM 00122-319-00 SEPTEMBER 2009



RTEL INSTRUCTION AND OPERATING INSTRUCTION MANUAL

SWensan

Dealers have the responsibility of calling to the attention of their customers the following warranty prior to
acceptance of an order from that customer for any SWENSON® product.

WARRANTY

WHAT THIS WARRANTY COVERS

Swenson Spreader LLC (hereinafter “Swenson”) is committed to assuring Customer satisfaction with the Spreader
(hereinafter “Product’). Swenson warrants to the original owner (hereinafter “Purchaser’) of the Product to be free from
defects in material and workmanship for the following term: Swenson warrants ALL PARTS AND ASSEMBLIES to be
free from defects in material and workmanship for a period of one year from the date of purchase. Installation of the
Product must be in accordance with Swenson’s instructions. This warranty extends to the Purchaser and may not be
assigned without the prior written approval of Swenson; except a distributor may assign this warranty to the first titled
owner of the Product.

If a Product has a defect in material or workmanship covered by the warranty, Swenson will (at our option) either replace
or repair said part. Swenson’s has sole discretion as to repair of defects covered by this warranty, or replacement of the
Product. Swenson’s responsibilities as described herein shall not exceed the amount of the purchase of the Product.

WHAT THIS WARRANTY DOES NOT COVER

Swenson’s warranty does not extend to Product which have been misused, abused, improperly installed, repaired with
non-genuine Swenson parts, improperly cared for, if materials such as lava rock or cinders are used, or for which
payment has not been made. The warranty is void if repairs or alterations to the Product are made by unauthorized
persons, or the Product serial numbers have been altered or defaced.

All gasoline engines and hydraulic pumps are warranted by their manufacturer and not by Swenson Spreader LLC.
Electrical or hydraulic components are not to be disassembled without the express written permission of Swenson
Spreader LLC.

THERE ARE NO WARRANTIES, EXPRESS OR IMPLIED, WHICH EXTEND BEYOND THE DESCRIPTION ON THE
FACE HEREOF. THERE IS NO IMPLIED WARRANTY OF MERCHANTABILITY OR FITNESS FOR APARTICULAR
PURPOSE. SWENSON’S MAXIMUM OBLIGATION AND LIABILITY UNDER THIS WARRANTY SHALL BE LIMITED
TO AN AMOUNT EQUAL TO THE PRESENT PURCHASE PRICE FOR THE SWENSON PRODUCT. SWENSON SHALL
NOT BE LIABLE FOR ANY LOSS OR DAMAGE, WHETHER DIRECT OR INDIRECT, INCIDENTAL, CONSEQUENTIAL
OR OTHERWISE ARISING OUT OF BREACH OF THIS WRITTEN WARRANTY OR ANY IMPLIED WARRANTY. Some
states do not allow limitations on how long an implied warranty will last or the exclusion or limitation of incidental or
consequential damages.

Defective parts returned to Swenson Spreader LLC must be accompanied by the following information:

RGA #

Spreader Model
Serial Number
Date Installed
Where Purchased

Purchaser accepts these terms and warranty limitations unless product is returned within fifteen days for full refund of
purchase price.

Effective 4/15/05

WWW.SWENSONPRODUCTS.COM 00122-319-00 SEPTEMBER 2009



RTEL INSTRUCTION AND OPERATING INSTRUCTION MANUAL

SWenson

SWENSON SPREADER LLC
P.O. BOX 127
LINDENWOOD, ILLINOIS 61049-0127
PHONE: (815)393-4455
TOLL FREE: (888)825-7323
SALES & SERVICE FAX: (866)310-0300

email:swensonsales@swensonproducts.com
website: www.swensonproducts.com

IMPORTANT
INFORMATION
ENCLOSED

WWW.SWENSONPRODUCTS.COM 00122-319-00 SEPTEMBER 2009



